

## 检验报告 Test Report

Date:2023.05.25

NO:DT145085

TEST RESULTS:

These tests are conducted in DIN4102-1 Clause 6.2 Class B2 materials according to the application.

1 Samples details

Materials/color	PVC/Transparent
Thickness	200mmx1.8mm

2 Test Condition

	Temperature	Relative Humidity	Duration
Precondition	T=23+/-2 °C	(50+/-6)%	8 days

3 Test requirement

Class B2

This test shall be deemed passe if for any of the five specimens tested flaming does not reach the gauge mark within 20 seconds after flame application either with bottom edge ignition or surface ignition.

4 TEST Result

The test result were obtained using the specified test condition and not necessarily represent the behavior of the test material under other conditions of test or use.

DIN4102-1B2 TEST RESULT

Parameter	RESULT									
	Bottom ignition				Edge	Surface ignition				
	1	2	3	4	5	6	7	8	9	10
Specimen ignition yes/no	yes	yes	yes	yes	yes	yes	yes	yes	yes	yes
Ignition ceased time	-	-	-	-	-	-	-	-	-	-
If flame tip reached 150mm line/40,190mm line	NO	NO	NO	NO	NO	NO	NO	NO	NO	NO

Ignition time to reached 150mm line/40,190mm line	-	-	-	-	-	-	-	-	-	
Filter paper ignition	NO	NO	NO	NO	NO	NO	NO	NO	NO	NO

Remark:\*--- The specimen was ignited but self-extinguished after removed the burner.

## Technical Test Report

Producter	Conet Industry Co.,LTD		Tel No.:	8653268065015
Address	Qingdao, China		identify category	Inspection commission
Product	Anti-static PVC Strips		Trade Mark	---
Inspected units	Conet Industry Co.,LTD		Quantity of samples	6 piece
Type and Specification	---	Production date	---	Date 2022.02.18
Decriptions or sampling	Clear Green Color			
No.	Test items	Unit	Test Result	Standard of Test
01	Surface resistance	M Ω	1.8 x 10 <sup>3</sup>	GB/T 1410-2006
Remark				

Report No: CONET1450

Ignition time to reached 150mm line/40,190mm line	-	-	-	-	-	-	-	-	-	
Filter paper ignition	NO	NO	NO	NO	NO	NO	NO	NO	NO	NO

Remark:\*--- The specimen was ignited but self-extinguished after removed the burner.

## 检验报告 Test Report

Date:2022.04.05

NO:DT18906

### TEST RESULTS:

These tests are conducted in DIN4102-1 Clause 6.2 Class B2 materials according to the application.

#### 1 Samples details

Materials/color	PVC/Transparent
Thickness	3mmx300mm

#### 2 Test Condition

	Temperature	Relative Humidity	Duration
Precondition	T=23+/-2 °C	(50+/-6)%	8 days

#### 3 Test requirement

##### Class B2

This test shall be deemed passe if for any of the five specimens tested flaming does not reach the gauge mark within 20 seconds after flame application either with bottom edge ignition or surface ignition.

#### 4 TEST Result

The test result were obtained using the specified test condition and not necessarily represent the behavior of the test material under other conditions of test or use.

#### DIN4102-1B2 TEST RESULT

Parameter	RESULT									
	Bottom ignition				Edge	Surface ignition				
	1	2	3	4	5	6	7	8	9	10
Specimen ignition yes/no	yes	yes	yes	yes	yes	yes	yes	yes	yes	yes
Ignition ceased time	-	-	-	-	-	-	-	-	-	-
If flame tip reached 150mm line/40,190mm line	NO	NO	NO	NO	NO	NO	NO	NO	NO	NO